

Test Certificate

BOSS DESIGN LTD

The 'Pegasus Table (2440 mm x 1220 mm)' submitted for testing by Boss Design Ltd, has satisfied the requirements from BS EN 15372: 2008, Test Level 2 (General Use) - (Strength, durability and safety. Requirements for non-domestic tables).

As this sample, 'Pegasus Table (2440 mm x 1220 mm)', is representative of the whole range of the same construction. Based on evidence supplied, SATRA would also consider any other table within the 'Pegasus' range to also meet the relevant requirements of BS EN 15372: 2008, at Test Level 2 (General Use), if tested.



Tests marked* are not UKAS Accredited

SATRA Report: FUR0177844/0935

Date: 9th September 2009

Signed: _____

(J M Shipman)

NOTES: This certificate must be read in conjunction with the report referred to above.
The results of these tests are only applicable to the test sample submitted for testing.
This test certificate does not guarantee ongoing conformity of production.
(SATRA's standard terms and conditions apply).

Terms and Conditions overleaf

INTERNATIONAL MEMBERSHIP AND TECHNOLOGY ORGANISATION